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A2. WCDMA  

Peak-to-Average Ratio 

 

Mode WCDMA Band V WCDMA Band II Limit: 13dB 

Mod. RMC 12.2Kbps RMC 12.2Kbps Result 

Lowest CH 3.24 3.16 

PASS Middle CH 3.24 3.24 

Highest CH 3.20 3.24 
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WCDMA Band V (RMC 12.2Kbps) WCDMA Band II (RMC 12.2Kbps) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  

Att  30 dB*

 

 A 

RBW 10 MHz

AQT 3.125 msRef  30 dBm

Offset  15.5 dB

Center 826.4 MHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   21.87 dBm         

 Peak   25.53 dBm         

 Crest   3.66 dB          

  10 %   1.76 dB          

   1 %   2.72 dB          

  .1 %   3.24 dB          

 .01 %   3.48 dB          

 

Date: 14.OCT.2016  08:09:31

Att  30 dB*

 

 A 

RBW 10 MHz

AQT 3.125 msRef  30 dBm

Offset  16.1 dB

Center 1.8524 GHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   21.19 dBm         

 Peak   24.68 dBm         

 Crest   3.49 dB          

  10 %   1.80 dB          

   1 %   2.68 dB          

  .1 %   3.16 dB          

 .01 %   3.36 dB          

 

Date: 14.OCT.2016  07:54:57

Att  30 dB*

 

 A 

RBW 10 MHz

AQT 3.125 msRef  30 dBm

Offset  15.5 dB

Center 836.4 MHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   21.79 dBm         

 Peak   25.45 dBm         

 Crest   3.66 dB          

  10 %   1.76 dB          

   1 %   2.68 dB          

  .1 %   3.24 dB          

 .01 %   3.52 dB          

 

Date: 14.OCT.2016  08:09:47

Att  30 dB*

 

 A 

RBW 10 MHz

AQT 3.125 msRef  30 dBm

Offset  16.1 dB

Center 1.88 GHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   21.35 dBm         

 Peak   24.96 dBm         

 Crest   3.61 dB          

  10 %   1.84 dB          

   1 %   2.72 dB          

  .1 %   3.24 dB          

 .01 %   3.48 dB          

 

Date: 14.OCT.2016  07:55:20

Att  30 dB*

 

 A 

RBW 10 MHz

AQT 3.125 msRef  30 dBm

Offset  15.5 dB

Center 846.6 MHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   21.83 dBm         

 Peak   25.45 dBm         

 Crest   3.62 dB          

  10 %   1.76 dB          

   1 %   2.68 dB          

  .1 %   3.20 dB          

 .01 %   3.48 dB          

 

Date: 14.OCT.2016  08:10:02

Att  30 dB*

 

 A 

RBW 10 MHz

AQT 3.125 msRef  30 dBm

Offset  16.1 dB

Center 1.9076 GHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   20.77 dBm         

 Peak   24.40 dBm         

 Crest   3.63 dB          

  10 %   1.84 dB          

   1 %   2.76 dB          

  .1 %   3.24 dB          

 .01 %   3.48 dB          

 

Date: 14.OCT.2016  07:55:33



 

 SPORTON INTERNATIONAL INC. Page Number :  A2-3 of 9 

 
TEL : 886-3-327-3456    

FAX : 886-3-328-4978    

  

 

 

 FCC RF Test Report Report No. :  FG6O0520A 

 

 

 

26dB Bandwidth 

 

Mode WCDMA Band V WCDMA Band II 

Mod. RMC 12.2Kbps RMC 12.2Kbps 

Lowest CH 4.66 4.65 

Middle CH 4.66 4.65 

Highest CH 4.65 4.67 
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WCDMA Band V (RMC 12.2Kbps) WCDMA Band II (RMC 12.2Kbps) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  

 A 

Offset  15.5 dB

LVL

Ref  30 dBm Att  30 dB*

Center 826.4 MHz Span 10 MHz1 MHz/

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           18.13 dBm

   825.530000000 MHz

ndB [T1]   26.00 dB 

BW   4.660000000 MHz

T1

Temp 1 [T1 ndB]

           -8.08 dBm

   824.070000000 MHz

T2

Temp 2 [T1 ndB]

           -7.86 dBm

   828.730000000 MHz

 

Date: 14.OCT.2016  07:56:33

 A 

Offset  16.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8524 GHz Span 10 MHz1 MHz/

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           17.50 dBm

     1.851530000 GHz

ndB [T1]   26.00 dB 

BW   4.650000000 MHz

T1

Temp 1 [T1 ndB]

           -8.37 dBm

     1.850080000 GHz

T2

Temp 2 [T1 ndB]

           -9.01 dBm

     1.854730000 GHz

 

Date: 14.OCT.2016  07:44:28

 A 

Offset  15.5 dB

LVL

Ref  30 dBm Att  30 dB*

Center 836.4 MHz Span 10 MHz1 MHz/

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           17.60 dBm

   835.500000000 MHz

ndB [T1]   26.00 dB 

BW   4.660000000 MHz

T1

Temp 1 [T1 ndB]

           -9.16 dBm

   834.070000000 MHz

T2

Temp 2 [T1 ndB]

           -8.23 dBm

   838.730000000 MHz

 

Date: 14.OCT.2016  07:57:01

 A 

Offset  16.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 10 MHz1 MHz/

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           17.75 dBm

     1.879110000 GHz

ndB [T1]   26.00 dB 

BW   4.650000000 MHz

T1

Temp 1 [T1 ndB]

           -8.77 dBm

     1.877670000 GHz

T2

Temp 2 [T1 ndB]

           -8.24 dBm

     1.882320000 GHz

 

Date: 14.OCT.2016  07:44:56

 A 

Offset  15.5 dB

LVL

Ref  30 dBm Att  30 dB*

Center 846.6 MHz Span 10 MHz1 MHz/

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           18.13 dBm

   845.740000000 MHz

ndB [T1]   26.00 dB 

BW   4.650000000 MHz

T1

Temp 1 [T1 ndB]

           -7.85 dBm

   844.270000000 MHz

T2

Temp 2 [T1 ndB]

           -7.88 dBm

   848.920000000 MHz

 

Date: 14.OCT.2016  07:57:29

 A 

Offset  16.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9076 GHz Span 10 MHz1 MHz/

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.26 dBm

     1.906860000 GHz

ndB [T1]   26.00 dB 

BW   4.670000000 MHz

T1

Temp 1 [T1 ndB]

           -9.83 dBm

     1.905260000 GHz

T2

Temp 2 [T1 ndB]

           -9.14 dBm

     1.909930000 GHz

 

Date: 14.OCT.2016  07:45:24
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Occupied Bandwidth  

 

Mode WCDMA Band V WCDMA Band II 

Mod. RMC 12.2Kbps RMC 12.2Kbps 

Lowest CH 4.16 4.17 

Middle CH 4.15 4.16 

Highest CH 4.16 4.16 
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WCDMA Band V (RMC 12.2Kbps) WCDMA Band II (RMC 12.2Kbps) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

 A 

Offset  15.5 dB

LVL

Ref  30 dBm Att  30 dB*

Center 826.4 MHz Span 10 MHz1 MHz/

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           18.07 dBm

   825.520000000 MHz

OBW  4.160000000 MHz

T1

Temp 1 [T1 OBW]

            8.74 dBm

   824.320000000 MHz

T2
Temp 2 [T1 OBW]

            8.39 dBm

   828.480000000 MHz

 

Date: 14.OCT.2016  07:59:37

 A 

Offset  16.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.8524 GHz Span 10 MHz1 MHz/

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           17.61 dBm

     1.852980000 GHz

OBW  4.170000000 MHz

T1

Temp 1 [T1 OBW]

            8.25 dBm

     1.850320000 GHz

T2
Temp 2 [T1 OBW]

            8.04 dBm

     1.854490000 GHz

 

Date: 14.OCT.2016  07:45:55

 A 

Offset  15.5 dB

LVL

Ref  30 dBm Att  30 dB*

Center 836.4 MHz Span 10 MHz1 MHz/

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           18.06 dBm

   835.520000000 MHz

OBW  4.150000000 MHz

T1

Temp 1 [T1 OBW]

            8.26 dBm

   834.320000000 MHz

T2
Temp 2 [T1 OBW]

            8.04 dBm

   838.470000000 MHz

 

Date: 14.OCT.2016  08:00:05

 A 

Offset  16.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.88 GHz Span 10 MHz1 MHz/

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           17.76 dBm

     1.879120000 GHz

OBW  4.160000000 MHz

T1

Temp 1 [T1 OBW]

            7.20 dBm

     1.877910000 GHz

T2

Temp 2 [T1 OBW]

            6.56 dBm

     1.882070000 GHz

 

Date: 14.OCT.2016  07:46:23

 A 

Offset  15.5 dB

LVL

Ref  30 dBm Att  30 dB*

Center 846.6 MHz Span 10 MHz1 MHz/

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           17.70 dBm

   847.200000000 MHz

OBW  4.160000000 MHz

T1

Temp 1 [T1 OBW]

            8.15 dBm

   844.510000000 MHz

T2
Temp 2 [T1 OBW]

            8.39 dBm

   848.670000000 MHz

 

Date: 14.OCT.2016  08:00:32

 A 

Offset  16.1 dB

LVL

Ref  30 dBm Att  30 dB*

Center 1.9076 GHz Span 10 MHz1 MHz/

*

*

3DB

RBW 100 kHz

VBW 300 kHz

SWT 5 ms

 

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           17.56 dBm

     1.906740000 GHz

OBW  4.160000000 MHz

T1

Temp 1 [T1 OBW]

            7.74 dBm

     1.905500000 GHz

T2

Temp 2 [T1 OBW]

            6.80 dBm

     1.909660000 GHz

 

Date: 14.OCT.2016  07:46:51
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Conducted Band Edge 

WCDMA Band V (RMC 12.2Kbps) 

Lowest Band Edge Highest Band Edge  

  

WCDMA Band II (RMC 12.2Kbps) 

Lowest Band Edge Highest Band Edge  

  

Ref  28.9 dBm

Offset  15.5 dB

 

SPUEM

 A 

LVL

3DB

Center 824.5 MHz Span 9 MHz900 kHz/

1

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 820.000 M  823.000 M 100.00 k 822.607000 M   -38.97   -25.97

 823.000 M  824.000 M  50.00 k 823.976000 M   -33.85   -20.85

 824.000 M  829.000 M 100.00 k 827.815000 M     8.05   -26.95

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 14.OCT.2016  08:03:19

Ref  28.9 dBm

Offset  15.5 dB

 

SPUEM

 A 

LVL

3DB

Center 849.5 MHz Span 11 MHz1.1 MHz/

1

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 844.000 M  849.000 M 100.00 k 846.455000 M     8.58   -26.42

 849.000 M  850.000 M  50.00 k 849.040000 M   -33.06   -20.06

 850.000 M  855.000 M 100.00 k 850.130000 M   -34.42   -21.42

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 14.OCT.2016  08:06:01

Ref  27.5 dBm

Offset  16.1 dB

 

SPUEM

 A 

LVL

3DB

Center 1.85 GHz Span 10 MHz1 MHz/

1

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.845 G    1.849 G   1.00 M   1.848796 G   -26.78   -13.78

   1.849 G    1.850 G  50.00 k   1.849968 G   -33.40   -20.40

   1.850 G    1.855 G 100.00 k   1.853335 G     7.43   -27.57

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 14.OCT.2016  07:49:35

Ref  27.5 dBm

Offset  16.1 dB

 

SPUEM

 A 

LVL

3DB

Center 1.91 GHz Span 10 MHz1 MHz/

1

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.910 G 100.00 k   1.906660 G     7.84   -27.16

   1.910 G    1.911 G  50.00 k   1.910024 G   -31.95   -18.95

   1.911 G    1.915 G   1.00 M   1.911340 G   -22.47    -9.47

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 14.OCT.2016  07:52:17
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Conducted Spurious Emission 

WCDMA Band V (RMC 12.2Kbps) WCDMA Band II (RMC 12.2Kbps) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

Ref  30 dBm

Offset  15.5 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 9 GHz897 MHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  820.000 M   1.00 M 819.210000 M   -31.57   -18.57

 855.000 M    1.000 G   1.00 M 957.986257 M   -43.45   -30.45

   1.000 G    3.000 G   1.00 M   2.997000 G   -42.57   -29.57

   3.000 G    7.000 G   1.00 M   3.006000 G   -39.06   -26.06

   7.000 G    9.000 G   1.00 M   8.367500 G   -36.47   -23.47

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 14.OCT.2016  08:06:52

Ref  30 dBm

Offset  16.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 19.1 GHz1.907 GHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 865.170000 M   -43.41   -30.41

   1.000 G    1.845 G   1.00 M   1.844789 G   -32.36   -19.36

   1.915 G    3.000 G   1.00 M   2.992948 G   -41.13   -28.13

   3.000 G    7.000 G   1.00 M   3.703000 G   -37.29   -24.29

   7.000 G   13.600 G   1.00 M  10.672075 G   -35.91   -22.91

  13.600 G   19.100 G   1.00 M  15.306375 G   -27.01   -14.01

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 14.OCT.2016  07:53:06

Ref  30 dBm

Offset  15.5 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 9 GHz897 MHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  820.000 M   1.00 M 776.352500 M   -44.35   -31.35

 855.000 M    1.000 G   1.00 M 988.400009 M   -43.53   -30.53

   1.000 G    3.000 G   1.00 M   1.674000 G   -41.74   -28.74

   3.000 G    7.000 G   1.00 M   3.751000 G   -38.63   -25.63

   7.000 G    9.000 G   1.00 M   7.994500 G   -36.31   -23.31

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 14.OCT.2016  08:07:37

Ref  30 dBm

Offset  16.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 19.1 GHz1.907 GHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 852.802500 M   -43.38   -30.38

   1.000 G    1.845 G   1.00 M   1.093584 G   -42.88   -29.88

   1.915 G    3.000 G   1.00 M   2.947106 G   -41.33   -28.33

   3.000 G    7.000 G   1.00 M   3.758000 G   -36.47   -23.47

   7.000 G   13.600 G   1.00 M  10.230700 G   -35.30   -22.30

  13.600 G   19.100 G   1.00 M  18.274313 G   -27.20   -14.20

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 14.OCT.2016  07:53:52

Ref  30 dBm

Offset  15.5 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 9 GHz897 MHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  820.000 M   1.00 M 808.150000 M   -43.57   -30.57

 855.000 M    1.000 G   1.00 M 855.217500 M   -38.93   -25.93

   1.000 G    3.000 G   1.00 M   2.814000 G   -42.49   -29.49

   3.000 G    7.000 G   1.00 M   5.105000 G   -39.06   -26.06

   7.000 G    9.000 G   1.00 M   7.551000 G   -36.19   -23.19

  

  

  

  

  

  

  

SWP    10 of    10
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Ref  30 dBm

Offset  16.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 19.1 GHz1.907 GHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 992.725000 M   -43.30   -30.30

   1.000 G    1.845 G   1.00 M   1.046053 G   -42.35   -29.35

   1.915 G    3.000 G   1.00 M   1.915271 G   -34.10   -21.10

   3.000 G    7.000 G   1.00 M   3.817000 G   -32.90   -19.90

   7.000 G   13.600 G   1.00 M  10.248025 G   -35.65   -22.65

  13.600 G   19.100 G   1.00 M  15.324250 G   -27.15   -14.15
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Frequency Stability 

Test Conditions  Middle Channel 
WCDMA Band V  

(RMC 12.2Kbps) 

Limit 

2.5ppm 

Temperature (°C) Voltage (Volt) Deviation (ppm) Result 

50 Normal Voltage 0.0036 

PASS 

40 Normal Voltage 0.0036 

30 Normal Voltage 0.0024 

20(Ref.) Normal Voltage 0.0000 

10 Normal Voltage 0.0155 

0 Normal Voltage 0.0155 

-10 Normal Voltage 0.0167 

-20 Normal Voltage 0.0167 

-30 Normal Voltage 0.0155 

20 Maximum Voltage 0.0012 

20 Normal Voltage 0.0000 

20 Battery End Point 0.0000 

 

Test Conditions  Middle Channel 
WCDMA Band II  

(RMC 12.2Kbps) 

Limit 

Note 2. 

Temperature (°C) Voltage (Volt) Deviation (ppm) Result 

50 Normal Voltage 0.0000 

PASS 

40 Normal Voltage 0.0005 

30 Normal Voltage 0.0005 

20(Ref.) Normal Voltage 0.0000 

10 Normal Voltage 0.0016 

0 Normal Voltage 0.0021 

-10 Normal Voltage 0.0032 

-20 Normal Voltage 0.0037 

-30 Normal Voltage 0.0037 

20 Maximum Voltage 0.0016 

20 Normal Voltage 0.0000 

20 Battery End Point 0.0000 

Note:  

1. Normal Voltage = 9V. ；Battery End Point (BEP) = 9 V.；Maximum Voltage =12 V 

2. The frequency fundamental emissions stay within the authorized frequency block. 


